U-Turn XL
MOTOR MOVER

ENG: Please understand, that AceBikes cannot be held responsible for any consequential loss or damage due to an improper assembly or use of the product.

DE: Bitte, haben Sie Verstandnis dafir, dass AceBikes keine Haftung fiir Folgeschaden Gibernimmt, die durch eine unsachgemasze beziehungsweise
mangelhafte Montage entstehen.

FR: Veuillez comprendre que AceBikes ne peut étre tenu pour responsable des dommages consécutifs a un montage ou une utilisation incorrecte.

INNOVATIVE
EQUIPMENT

ACEBIKES

www.acebikes.com
504



w

o

c

©

e

o 7]

oc £

wn kmUJ (]

_.U 7“—. =

N oV I m
~ e .

2 gfg EB& =

QO g o U o

na 8Lgs = e

- cNx 9 o O O

L BuShsE = ® por]

= 5380879 S c

@segseg: S8, O

[0] -~ o—

Cmmmmmw 285 9

© © & + .=
T EEEFL 2 == (mm]







ofl 0]
R

EaE

Wheel base adjustment
% 1250 mm - 1800 mm
al aL =i
%.’ e x = x e
wenen | _ ‘%‘ _ | ] wuen
<= % <>
Front tyre B Rear tyre
%@ o

f‘l_ decnte ) 15 =
Y [l | b aF

Position kickstand adjustment

0/1X/2X

Height adjustment @




2550

==l O

=5iE

2330.5
1255 - 1800

&
lf;s;i

®

<

) |

=

©

Iltem Qty Description Qty Description
1 1 Sticker 1 Knob M10
2 2 Wheel support 1 Frame jiffy support
3 4 Pin 10 23 1 Jiffy support
4 4 Lock Nut M10 24 1 Frame part right
5 4 Cap 50x30 25 4 Retaining washer 8
6 1 Sticker 26 2 Lever roller
7 1 Rubber grip 27 4 Plastic bearing 20
8 4 Spring cotter 28 2 Rol
9 1 Tube 50 middle 29 2 Axle 8
10 2 Plastic bearing 30 18 Nut M6
11 4 Plastic cap 17 31 1 Bolt M6x30
12 1 Handle 32 1 Axle front
13 3 Knob M10x20 33 1 Cyl. head cap M
14 2 Frame part castors 34 1 Axle back
15 2 Castor support 35 4 Caster 50x30
16 2 Filling plate jiffy 36 2 Caster 2x75x23
17 1 Frame part left 37 2 Caster 2x75x23 Brake
18 2 Cap 40 38 4 Bolt M10x50
19 1 Washer 10 39 16 Bolt M6x16
20 1 Bolt M10x25 40 16 Washer 6




